TEST REPORT
Report Reference: TR2857/265941

782
BUREAU
VERITAS

Bureau Veritas

Submitted By: Camira Transport Fabrics Ltd, Hopton Mills Mirfield West Cgp:;";fsr
Yorkshire WF14 8HE United Kingdom Services UK Ltd
F.A.O: Luke Russell 31 Kingsland
Grange
Woolston
Order Date: 11" October 2021 Order No: 81A13916 Wgrr:gsgﬁg
|
WA1 4RW
Date of Receipt: 13™ October 2021
Items Tested: Rapido
Colour: Pigeon
Style No:  Run No. 479666
End Use: None given
Claimed: None claimed
TEST METHOD PASS | FAIL

Martindale Abrasion Resistance

BS EN ISO 5470-2: 2003

See Results

$ Subcontracted Test
Results: As detailed in this report
Observations: None Given
Authorised By: C. Clarke
Issue Date: 21* December 2021
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TEST REPORT
Report Reference: TR2857/265941

Items Tested: Rapido
Colour:  Pigeon
Style No: Run No. 479666
End Use: None given
Claimed: None claimed

Date of Receipt: 13™ October 2021

Date of Test: 6" December 2021

Test Specification: As listed on previous page

Deviations: None

TEST RESULT REQUIREMENTS °C | %2RH

1600 revs - Grade 0

. . . 3200 revs - Grade 0
Martindale Abrasion Resistance: 6400 revs - Grade 0

12,800 revs - Grade O

Rubber or Plastic Coated Fabrics 25 600 revs - Grade 1 20°C | 65%
- Abrasion Resistance BS EN ISO 3 8’ 400 revs - Grade 1 None Specified (+/- |RH (+/-
5470-2: 2003 ’ 2°C) | 4%)

51,200 revs - Grade 1

100,000 revs - Grade 2
128,000 revs — Grade 2
256,000 revs — Grade 2

Conditioning Parameters:
23°C+2°C & 50% rH+4% rH

C. Clarke
Softlines Specialist Co-ordinator

Page 2 of 2 Page Report



